

# Quality Certificate

Hawa Sliding Solutions AG hereby certifies that the sliding door fittings of the product line **Hawa Banio 40** comply with the requirements of **EN 14428**.

## Test information

---

Classification: EN 14428 : 2015 (4.2/5.5/5.6)

---

Door weight: 40 kg

---

Durability: 20'000 cycles

---

Overload test: EN 15706 : 2009 - Level 3

---

Functional test: EN 15706 : 2009 - Level 3

---

## Additional information

---

Ease of installation: Requirements complied

---

Tested by: Laboratory, Hawa Sliding Solutions AG,  
8370 Sirnach, Switzerland

---

Quality assurance: External and internal monitoring in accordance with  
SN EN ISO 9001 : 2015

---

Mettmenstetten, January 1st 2024



**Ezequiel Di Claudio**  
Chief Executive Officer (CEO)



**Markus Föllmi**  
Director Innovation